
REPLACEMENT PARTS LIST
and PARTS ILLUSTRATION

MODELS
SAW6D
SAW6DE
SAW6DEL

DIRECT VENT GAS
WATER HEATER

DIRECT SPARK IGNITION | ELECTRIC ELEMENT | 12V RELAY

SUBURBAN ADVANTAGE

LISTE DES PIECES DE RECHANGE
et ILLUSTRATION DES PIECES

MODELES:
SAW6D
SAW6DE
SAW6DEL

GAZ À ÉVACUATION
DIRECTE CHAUFFE-EAU

ALLUMAGE À ÉTINCELLE DIRECTE | ÉLÉMENT ÉLECTRIQUE | RELAIS 12 V

SUBURBAN ADVANTAGE

ONLY FACTORY AUTHORIZED PARTS ARE TO BE USED.
DO NOT ATTEMPT TO REPAIR DEFECTIVE PARTS.

When ordering repair parts from your dealer or a distributor, always give the following information:
1.  Part Number (Not Item No.)
2.  Part Description
3.  Model No. and Serial No. of your water heater
4.  Number of Parts Required

SUFFIX DESCRIPTION
D Direct Spark Ignition

DE Direct Spark Ignition and Electric Element

DEL Direct Spark Ignition, Electric Element, 12V Relay Switch

SUFFIX DESCRIPTION
D Allumage Spark Directe

DE Allumage direct par étincelle avec élément électrique

DEL Allumage direct par étincelle, élément électrique, commutateur de relais 12V

SEULES LES PIÈCES D’USINE AUTORISÉS DOIVENT ÊTRE UTILISÉS.
NE PAS TENTER DE RÉPARER LES PIÈCES DÉFECTUEUSES.

Lors de la commande de pièces de rechange auprès de votre revendeur ou un distributeur, toujours donner 
les informations suivantes:
1.	 Numéro de pièce (Non Point n °)
2.	 Description de la pièce
3.	 N° de modèle et de série de votre chauffe-eau
4.	 Nombre de pièces nécessaires

PN: 205641XP
12-11-2018

676 Broadway Street  | Dayton, Tennessee 37321
423-775-2131 | www.Airxcel.com/Suburban



1

2

3

4

5

6

8

9

10

11

12

13

14
15

16
17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

36

37

38

39

40

17

7
6 35

M
O

D
E

L 
&

 S
E

R
IA

L 
N

O
. P

LA
T

E
(N

U
M

É
R

O
 D

E
 M

O
D

É
LE

 N
U

M
É

R
O

 D
E

 S
É

R
IE

) 
41

43

44

 

H
IG

H
 A

LT
IT

U
D

E 
C

O
N

VE
R

SI
O

N
 

KI
T 

#5
21

19
5

N
O

TE
:  

FO
R

 C
AN

AD
A 

AL
TI

TU
D

ES
 A

BO
VE

 2
,0

00
 F

EE
T 

TO
 4

,5
00

 F
EE

T,
 R

EF
ER

 T
O

 IO
M

 
M

AN
U

AL
.

19
38

96

PARTS ILLUSTRATION | PIÈCES ILLUSTRATION



PARTS LIST | LISTE DES PIÈCES
ITEM NO. DESCRIPTION: English / French PART NUMBER 

NUMÉRO DE PIÈCE

1 Door Latch Assembly, Silver / Assemblage, loquet de porte en argent 150187

2 Clip, Door Hinge / Clip, charnière de porte 063929

3 Switch Assembly, 12 V.D.C. T-Stat/Hi-Limit / L'Assemblage d'Interrupteur, 12 V.C.C. T'Stat/Haute Limite 232282

4 Switch Assembly, 120 V.A.C. T-Stat/Hi-Limit / L'Assemblage d'Interrupteur, 120 V.C.A. T'Stat/Haute Limite 232306

5 Screw #10 x 3/8 / La vis, #10 x 3/8 121252

6 Screw #8-32 x 3/8 Hex HD. (2 Required) / La Vis #8-32 x 3/8. Hex HD. (2 Exigées) 121958

7 Nut, 10-32 Keps (Green) / L'écrou, 10-32 keps (Vert) 122210

8 Grommet / La bague 071246

9 Grommet, Gas Inlet / La Bague, L'Admission de Gaz 070989

10 Electric Element with Gasket / L'élément électrique avec le Joint 520900

11 D.C. Junction Box / Boîte de dérivation C.C. 090602

12 Bushing, Strain Relief 5/8" / La traversée du serre-câble 5/8" 230216

13 Bushing, Snap / La traversée encliquetée 070270

14 Cover, Thermostat/Hi-Limit / Le Couvercle, le Thermostat, Haute Limite 090659

15 Grommet / La bague 070874

16 Gasket, Thermostat Cover / Le joint, le couvercle du thermostat 072052

17 Nut, 10-32 Hex Keps / L'écrou 10-32 tête hexagonale 121698

18 Valve, Pressure Relief / Le clapet de surpression 161157

19 Gasket, Pressure Relief & Anode / Le joint, Le clapet de surpression et L’anode 072053

20 Screw, 10-32 X 3/8 Hex Slotted / La Vis, 10-32 x 3/8” Rondelle Hex 121702

21 Screw #14 x 1/2" Slotted Hex Head (3 Required) / La Vis #14 x 1/2" Rondelle Hex HD (3 Exigées) 122162

22 Burner Assembly / Assemblage de Brûleur 011030

23 Speed Clip / Clip de vitesse 063827

24 Electrode / L'électrode 232258

25 Valve, Gas (LP) / Le clapet, Gaz (LP) 161255

26 Gas Fitting (Elbow, Male 90° -318-18PTF-SAE) / L'accessoire de Gaz 170374

27 Bracket, Valve Mounting / Le support, Montage du clapet 063779

28 Orifice #64 / Orphique #64 180329



ITEM NO. DESCRIPTION: English / French PART NUMBER 
NUMÉRO DE PIÈCE

29 Hat Bracket, Burner / Bruleur, support de hat 063917

30 Flue Collector / Le collecteur de tuyau du cheminée 102850

31 Front, Flue Collector / Le devant, le collecteur de tuyau de chiminée 102851

32
SAW6D/DE Insulation Jacket Kit / SAW6D/DE Kit, veste d’isolation 521197

SAW6DEL Insulation Jacket Kit / SAW6DEL Kit, veste d’isolation 521198

33 Anode / L'anode 231624

34 Switch with Gasket, Electric Element / L'interrupteur, L'élément Électrique 233357

35

SAW6DE Cover, Electric Element, A.C. Junction Box / SAW6DE Le couvercle, l'élément, La Boîte de 
dérivation C.A. 090692

SAW6DEL Cover, Electric Element, A.C. Junction Box / SAW6DEL Le couvercle, l'élément, La Boîte de 
dérivation C.A. 090693

36 A.C. Junction Box Assembly / L'Assemblage de la Boîte de Dérivation C.A. 090691

37 Bushing, Snap 7/8" / La Traversée, Encliquetée 7/8" 231827

38 Cover, Flue Inlet / Le couvercle, L'Admission de tuyau de chiminee 102923

39 Relay / Relais 232948

40 Module Board Kit / Kit, panneau de module 521166

41 Screw #8 x 3/8" Slotted Hex Head / La Vis #8 x 3/8" Rondelle Hex HD 121669

42 Electrode Wire (Not Shown) / Fil de électrode (Pas représenté) 232456

43 Derating Kit / Kit de Derate 521195

44 Packout Bag, Corner Brackets & Hinge Pins /
Sac de rangement, supports de coin et goupilles de charnière 212205


